
ASSESSMENT OF THE BEST AVAILABLE WASTEWATER MANAGEMENT 
TECHNIQUES FOR A TEXTILE MILL: 

COST AND BENEFIT ANALYSIS 
 
 
 
 
 

A THESIS SUBMITTED TO 
THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 
MIDDLE EAST TECHNICAL UNIVERSITY 

 
 
 
 
 
 
 

BY 
 
 
 
 

BUĞÇE DOĞAN 
 
 
 
 
 
 

IN PARTIAL FULFILMENT OF THE REQUIREMENTS 
FOR  

THE DEGREE OF MASTER OF SCIENCE 
IN 

ENVIRONMENTAL ENGINEERING 
 
 
 
 
 
 
 
 

SEPTEMBER 2008



Approval of the thesis: 
 
 

ASSESSMENT OF THE BEST AVAILABLE WASTEWATER 
MANAGEMENT TECHNIQUES FOR A TEXTILE MILL:  

COST AND BENEFIT ANALYSIS 
 

submitted by BUĞÇE DOĞAN in partial fulfillment of the requirements for the 
degree of Master of Science in Environmental Engineering Department, Middle 
[...]
day. Besides, they annually produce approximately 4,000 – 5,000 tones of cotton 

fabric. Similarly, investment and annual operating cost for these wastewater 

treatment plants are 360,000 YTL and 280,000 YTL, respectively. Consequently, for 

these wastewater treatment plants, the operating cost is 0.40 YTL per m3 of 

wastewater treated [6]. 

6 
 



Investment costs of the treatment plants for the textile industries mentioned above 

are composed of construction cost, equipment cost, and installation expenditure. As 

can be seen from the mentioned textile wastewater treatment examples, activated 

sludge systems in Turkey are installed with an investment cost in the range of 160 

YTL to 200 YTL per meter cube of wastewater generated. This wide range is due to 

the difference in wastewater flowrate. This relative change in the investment cost 

with respect to the wastewater flowrate is illustrated in the graph given in Figure 2.1 

[6]. 

 

 

 
 

Figure 2.1. Unit investment cost versus wastewater flowrate for activated sludge 

systems existing in some of the textile mills located in Turkey 

 

 

Unit investment cost per removed COD from the system is another important 

parameter. For the pre-mentioned examples of textile wastewater treatment plants in 

Turkey, this parameter is in the range of 125 YTL to 140 YTL. In Figure 2.2, change 

in unit investment cost according to COD removal is graphically presented [6].  

7 
 



 
 

Figure 2.2. Relationship between unit investment cost and COD removed from 

activated sludge processes existing in some textile mills of Turkey 

 

 

Energy, chemical, labour, fixed operating and maintenance costs are the major 

operating cost items taken into account. Operating cost per unit meter cube of treated 

wastewater for some textile mills located in Turkey is estimated at between 0.25 

YTL and 0.50 YTL [6].  

 

 

 
 

Figure 2.3. Relationship between unit operating cost and wastewater flowrate for 

activated sludge processes existing in some textile mills of Turkey 

8 
 



Istanbul Technical University, Turkish Economy Bank and TML Construction Inc. 

performed a technical and an economical feasibility study of in-plant control for 

wool finishing textile industry in order to reduce water consumption and enhance 

water recovery on the basis of a survey conducted on a textile mill located in Istanbul 

[7]. In this survey, three different wastewater samples having different characteristics 

were analyzed by Erdoğan et al. [7]. First wastewater (Wastewater A) is the raw 

wastewater before in-plant control applications. Secondly, after applications of water 

minimization in-plant, generated wastewater was called as Wastewater B. Third and 

final one is Wastewater C, the remaining wastewater obtained after water 

conservation and also application of recycling. Flowrate and characterization of these 

different types of wastewaters likely to be generated from the mill are summarized in 

Table 2.1 [7]. 

 

 

Table 2.1. Flowrate and COD concentrations of wastewater A, B, and C from a 

textile mill in Turkey [7] 

 

Wastewaters 
Parameter 

A B C 

Flowrate (m3/day) 444 294 194 

COD (mg/L) 687 1,038 1,460 

 

 

In the same survey mentioned above, it was found out that each wastewater was 

biologically treated by conventional activated sludge process and discharged to a 

receiving environment. Erdoğan et al. [7] performed a feasibility analysis regarding 

the investment and operating costs of the treatment processes for three different 

wastewater types. Investment cost consisting of construction, electro-mechanic, and 

other costs for Wastewater A was approximately calculated as 127,602 USD. On the 

9 
 



other hand, they reported investment costs for Wastewater B and Wastewater C as 

115,242 USD and 111,331 USD, respectively. As can be seen, investment cost of 

treatment decreased by the decrease in flowrate.  

 

Erdoğan et al. [7] also calculated the operating costs for each water management 

options in this survey according to manpower, chemical usage and energy usage. By 

means of both in-plant water minimization methods and water recovery and reuse 

techniques, effluent wastewater flowrates were decreased with an increase in effluent 

COD concentration. Therefore, unit investment costs showed an increase due to this 

increase in COD concentrations. When the flowrate of the system was 444 m3/day, 

the monthly operating cost of the system was determined as 2,668 USD. However, 

this value was calculated as 2,680 USD for both Wastewater B and Wastewater C.  

 

According to the examples given above, in textile wastewater treatment by the 

process of activated sludge process, investment cost and operating costs are strongly 

related with the wastewater flowrate of the plant and also with the COD removed 

during the treatment. Table 2.2 summarizes the investment cost and operating cost 

for an activated sludge system for different flowrate ranges for the textile industry in 

Turkey. Likewise, cost ranges for different COD concentrations are given in Table 

2.3.  

 
 
 
 
 
 
 
 
 
 
 
 
 

10 
 



Table 2.2. Unit investment and operating costs for different flowrates [6] 

 

 
Capacity 

(m3/day) 

Unit Investment 

Cost 

(YTL/m3/day) 

Unit Operating 

Cost 

(YTL/m3/day) 

1 < 200  190 – 690  0.28 – 0.55 

2 200 – 500  190 – 470  0.24 – 0.36  

3 500 – 1100  160 – 345  0.24 – 0.50 

4 1100 – 2000 160 – 190  0.40 – 0.50 

 

 

Table 2.3. Unit investment and operating costs for different COD concentrations [6] 

 

 COD 

Removed 

(kg/day) 

Unit Investment 

Cost 

(YTL/kg/day) 

Unit Operating 

Cost 

(YTL/kg/day) 

1 < 300  125 – 890  0.18 – 0.61 

2 300 – 1200  125 – 150  0.18 – 0.45  

3 1200 – 2500 140 – 150  0.30 – 0.45 

4 2500 – 3000 135 – 140 ~ 0.30 

 

 

2.1.2. Advanced Oxidation Processes 

 

In recent years, as a result of the changes and improvements in textile industry, 

textile wastewaters have become very difficult to be treated by physico-chemical and 

biological treatment methods due to not only its complex structure but also the 

11 
 



diversity of dyes and chemicals used in the textile industry [8, 9, 10]. In most of the 

cases, these wastewaters are discharged without complete treatment and therefore 

they not only cause some negative effects on the environment but also cause 

esthetical problems. 

 

Because of the abovementioned reasons, there exist advanced oxidation processes 

that can treat textile wastewaters from their toxic and refractory pollutants. These 

processes are mainly Fenton oxidation (H2O2/Fe+2), Fenton-like oxidation 

(H2O2/Fe+3), photo-Fenton processes (UV/H2O2/Fe+2), ozonation, combination of 

ozone with hydrogen peroxide, combination of ozone with UV, and hydrogen 

peroxide with UV combinations [11]. All these processes have both advantages and 

disadvantages. By means of advanced oxidation processes, in addition to COD and 

BOD removals, high level of color removal from textile wastewaters can be 

achieved, and this appears as an advantage of these processes over the conventional 

ones [9]. On the other hand, one of the disadvantages is that they have high 

investment costs [11]. 

 

In this part of the thesis, ozonation, Fenton oxidation and ozone with hydrogen 

peroxide combination are discussed in terms of investment costs and operation and 

maintenance costs according to the information reported in the literature. 

 

2.1.2.1. Ozonation Costs 

 

Ozone is a very powerful oxidant for both water and wastewater treatment [12]. 

After dissolving in water, ozone undergoes chemical reactions in two ways which are 

direct oxidation as molecular ozone, and indirect oxidation with the formation of 

secondary oxidants (e.g. hydroxyl radical). Ozone is not only used as a strong 

oxidant in the color and odor removal from wastewaters, but also as a strong 

disinfectant in water treatment [13].  

12 
 



Ozone is produced by ozone generators. In 1998, Brian et al. [14] performed a pilot 

scale study in Raleigh on technologies for removal of a highly colored industrial 

waste stream. Combination of ultraviolet light and hydrogen peroxide, carbon 

adsorption, ion exchange, and ozone were assessed for their efficiency in treating the 

colored wastewater with an approximate flowrate of 5,000 m3/day. Equipment cost, 

namely ozone generator cost, was designated as 3,000 USD per meter cubes of ozone 

produced in a day. In addition, operating cost was calculated as 24 USD per each 

meter cubes of treated wastewater [14].  

 

In another survey conducted in Uludag University in 2006, Solmaz et al. [15] 

examined three different treatment techniques which are coagulation, Fenton 

oxidation and ozonation for a pre-treated textile industry wastewater in order to 

compare their performances. Composite wastewater samples used in this survey were 

collected from the discharge point of an existing wastewater treatment plant, having 

11,000 m3/day of flowrate, of a textile factory in Bursa [15]. The wastewater 

treatment plant has physical (coarse screening, equalization, pumping station, rotary 

screening and neutralization) and biological treatment (activated sludge process) 

units, and the treatment performance is appropriate for existing discharge 

regulations. Initially, influent and effluent wastewater characterizations for the 

wastewater considered were evaluated. While the influent COD concentration to the 

wastewater treatment plant was measured as 668 mg/L, the effluent COD 

concentration was 160 mg/L corresponding to a 76 % removal. 

 

In the abovementioned study, the experiments were conducted on the samples which 

were taken from the effluent of the existing wastewater treatment plant of the plant. 

Optimum ozone dosage was determined as 360 mg/L with 43 % of COD removal 

and 97 % of color removal [15]. 

 

13 
 



Consequently, Solmaz et al. [15] assessed the operating costs of the alternatives 

taken under consideration. For instance, chemical cost was estimated to be 2.42 USD 

per each kilogram of ozone. Moreover, excluding labour and sludge disposal costs, 

the total operating cost was found as 4.94 USD per m3 of wastewater treated. 

 

In a study performed by Boncz [16], wastewaters from several different types of 

economical activity amongst which the tanker cleaning industry were investigated by 

oxidation with ozone.  The aim was to provide a strategy and the necessary data 

needed for the design of an oxidation process using combinations of ozone, H2O2, 

and UV irradiation. The research had been focused on the processes in which ozone 

is the primary oxidants. Boncz [16] stated that high cost of the oxidant is the major 

disadvantage of process. Each kilogram of ozone costed 3.5 EUR. In addition to this, 

it was expected that ozonation process implemented in the textile industry had an 

approximate operating cost with a range of 0.11 – 0.27 EUR per each tonne. Each 

oxygen supply and energy accounted for around 37 % of this cost; whereas 

depreciation and maintenance accounted for the remaining 25 %. Moreover, Boncz 

[16] also stated that ozonation process could cost up to 0.55 EUR per tonne for more 

heavily polluted industry effluents or landfill leachate. 

 

Furthermore, in another study, Canizares et al. [12] described the technical and 

economic feasibilities of three different advanced oxidation processes which were 

conductive-diamond electrochemical oxidation, ozonation and Fenton oxidation. 

They compared these by assessing the three technologies with synthetic wastewaters 

polluted with different types of organic compounds and also with actual wastes 

generated from olive oil mills and from a fine-chemical manufacturing plant.  

 

Canizares et al. [12] carried out ozonation experiments by continuously feeding an 

ozone/oxygen gas stream into a mixed semi-batch bubble reactor (continuous for gas 

and batch for liquid). The experimental setup consisted of an ozone generator of 

14 
 



Model GMF-10, and a jacketed cylindrical reactor (2.5 dm3) equipped with a porous 

gas distribution plate and baffles to increase the capacity for the absorption of ozone.  

 

After the experimental study by Canizares et al [12], financial analyses of the 

processes were performed. The main items of equipment required in the case of 

ozonation are the reactor and the ozone generator. The prices of these items as a 

function of the ozone production required (sizing parameter) are shown in Figure 2.4. 

Canizares et al. [12] also stated that the figure also shows the best fit of the Williams 

equation indicated over Figure 2.4. 

 

 

 

Pr
ic

e 
(E

U
R

) 

 
Ozone production (gr/h) 

Figure 2.4. The price of the main equipment for ozonation treatment [12] 

 

 

2.1.2.2. Fenton Oxidation Costs 

 

In the textile industry wastewater treatment, one of the advanced oxidation 

technologies applicable is the Fenton oxidation process. Fenton’s reagent which is a 

mixture of peroxide and ferrous sulfate is effective in decolorizing and reducing the 

15 
 



COD content of the wastewater that contain reactive, direct, basic, and acid or 

disperse dye [17]. Some of the operational parameters that affect this process are pH, 

ferric sulfate and hydrogen peroxide dosages [10].  

 

For textile wastewaters, there are many applications of this process one of which was 

investigated by Solmaz et al. [15], where it is mentioned in the ozonation costs part 

of this chapter.  Experiments were conducted with different FeSO4 and H2O2 dosages 

for the wastewaters generated in a textile mill located in Bursa in order to determine 

the best COD and color removal ratios. As a result of these experiments, removal 

ratios for COD and Color were evaluated as 78 % and 95 %, respectively. 

 

According to the abovementioned study, chemical costs for FeSO4.7H2O and H2O2 

were estimated at 0.35 USD per kilogram and 0.51 USD per kilogram, respectively. 

Moreover, operating cost for this Fenton oxidation process was determined 

approximately as 0.59 USD. However, this cost figure did not include labour and 

sludge disposal costs [15]. 

 

Another study available in the literature as regards, Fenton oxidation process was 

discussed in North Carolina in 1998 in the “Color Reduction and Removal” Seminar 

[18]. The aim of this seminar was to increase the importance of color issue among 

textile companies and increase the sharing of information concerning color reduction 

technologies. It was stated in this seminar that suitable color removal could be 

accomplished by more powerful oxidizing methods than the biological treatment 

systems. Fenton oxidation was discussed as one of these oxidizing methods. In the 

seminar operating cost range for Fenton oxidation process was stated as between 

0.76 USD/m3 and 1.63 USD/m3 [18]. 

 

 

16 
 



Another environmental study using life cycle assessment (LCA) was carried out by 

Montano et al. [19]. To reach color removal by applying different type of photo-

Fenton processes was the purpose of the study. In addition to this LCA, financial 

analysis was performed for each of the Fenton process alternatives. In Table 2.4, 

ferric sulfate and hydrogen peroxide costs can be seen according to the financial 

analysis done in this study.  

 

 

Table 2.4. Ferric sulfate and hydrogen peroxide unit costs [19] 

 

Chemical 

Cost  

(EUR) 

FeSO4 (kg) 0.25 

H2O2 % 50 (kg) 0.22 

 

 

In another study, Ustun et al. [20] worked on the treatment of the wastewater 

generated from the Bursa Organized Industrial Zone and tested three different 

processes which are Fenton oxidation, chemical coagulation, and ion exchange. 

Industrial zone considered consisted of 200 factories most of which are textile mills. 

Consequently, the wastewater characterization from the Zone had the same 